
* 
«

o f': c: “i o

©
•V

PI
a

o
3*

c
3 

3
p>

o
O

o'
O 

3
0

3
M

H*
 H

CO
Qu

3
(—1

 OQ
O'

c
H-

O
H*

 Vj
to

r>
X

rt
P

rt
s*

Z!
H-
 O

<0
O

3 
O

CA
D-

>
cn 

3
H*

F
—
 m

P
W

m
S
 3

0Q
N

3 
H

nr
o 3 fi]

o rt 3 (D 3 rt

H- 
<

3 
B> 
H
 

rt 
rt 

3 
3 

H> 
<->•
 

3 
O 

H>
 

3 
3 

3 O 
CO 

3
 

13
 3

©
 n H* 
H*

<
 
3 

H- 
M 

cn 
h*

H-
 0

1 
O 

rt 
3

O 3
O 
M 

H
i 

3
 

3
 

rt 
H 

H
 

3"
 0

0 
3 
3
^
 

O 3“ 
C5 
H 

3
 

H
 

3
 

O 
o'
 3

M 
3 

O
 

3
00

O 
M
 3

Tl 
O 

O

H*
 O

 
rt 

H 
H*
 r

t 
3 

H-
 

rt 
c

< 
B

3 CO

3
3
 

3

TJ
>

H* 3
CO

3
rt

rt
C

cn
CL

H- 3
o Hi

© 3"
PI

O
o

3
c

3
H

H- X
s:

•*
3 rt

>
3

M
H

H* N
H

O
[...]
Giendora. California 91740(STAM.I8MC0 tM»

36CC 705

EC-05

26

Section 48



Table 12 - Raw Water Pumping Costs per Million Gallons

Deer Valley Squaw Peak Val Vista Verde
Pump Cost/ Pump Cost/ Pump Cost/ Pump Cost/
No. MG No. MG No. MG No. MG

1 $ 4.72 (Plant 1) 1 $10.42 1,2 $12.65
2 4.53 1 $10.69 2 10.24 3,4 12.61
3 4.53 2 10.72 3 10.16
4 4.50 3 10.88 4 10.16
5 4.41 4 10.57 5 10.16
6 4.48 (Plant 2) 6 10.16
7 4.48 5 11.32
8 4.52 6 11.29

7 11.36
8 12.40
9 12.23

10 11.90
11 11.83
12 11.63

The next step in establishing pump priorities is to examine the day-to- 
day pumping strategy at each plant to identify an optimum strategy for 
favoring the more efficient pumps as much as possible without altering 
daily total production. Table 12 quantifies this, again using Squaw Peak 
as an example. Only the often used pumps 10 mgd and above are considered 
for the base year.

Table 13 - Squaw Peak Raw Water Pump Optimization

Base Year Operation Proposed Alternative

Pump Hours MG Cost Pump Hours MG Cost

12 8,683 7,606.3 $ 88,442 Plant I
6 6741 5,460.2 61,660 4 8,680 6,770.4 $ 71,587
7 4,913 3,979.5 45,205 1 8,680 4,166.4 44,539
3 2,054 1,515.85 16,493 Plant 11
5 1,487 1,217.85 13,786 9 8,200 3,124.2 38,209
4 0 0 0 6 5,040 4082.4 46,101
9 4,386 1,671.1 20,441 5 4,680 3,832.9 43,388
8 1,898 723.1 8,968 7 244 197.6 2,245

22,173.9 $254,995 22,173.9 $246,069

* * *

- 27 -



Thus, the base year savings for Squaw Peak (at 4.263^ per kwh) is $8,926, 
or $10,050 at 4.8<i per kwh. Table 14 summarizes these savings for all 
four plants.

Table 14 - Savings Due to Preferential Pump Operation

Base Period Preferred kwh Dollar
Site Days Order Savings Savings

Deer Valley 221 5, 7, 6, 4, 8, 3 
(20 MGD pumps only)

4,172 $ 200

Squaw Peak 326 4, 3, 6, 5, 7, 12 
(20 MGD pumps only)

209,375 10,050

Val Vista 326 5, 6, 3, 4, 2, 1 3,230 155

Verde (keep #1 out of service until replaced)

Totals 216,777 $10,405

In the case of Squaw Peak, the savings is substantial because of the 
differing total head conditions between Plant 1 and Plant 2. From an 
energy standpoint, Plant 1 costs less to operate and should be operated 
at 30 MGD whenever Squaw Peak Plant is on line.

The most efficient way to operate Plant I at Squaw Peak is with Pump 
4 and 1 (30 MGD total). When the required production is 40 MGD, as it 
was for 8,200 hours during the base year, run the most efficient 10 MGD 
Pump in Plant II to provide the remainder (Pump No. 9). Then to meet a 
demand of 60 MGD, add Pump No. 6 as shown, and so forth.

Should any pump be out of service for any reason, select like sized 
pump with the next lowest cost per MGD.
2. Bypass the Deer Valley Pre-Sedimentation Basins

Whenever influent quality permits, the Deer Valley Pre-Sedimentation 
Basins should be bypassed. The two-foot decrease in total head reduces 
pumping costs by over 8%. During the 221 days of operation in the base 
year, this would have saved 113,540 kwh, worth $5,450. On an 80 MGD day,

28



the savings is 705 kwh, worth almost $34. In this mode, the preferred 
order of 20 MGD pumps mentioned in Table 14 (5, 7, 6, 4, 8, 3) should be 
changed to 8, 7, 6, 4, 3, 5.
3. Remove a Stage From the Val Vista Plant Water Pump

By removing one of the eight stages in the lead plant water pump at 
Val Vista, the full speed capacity would be reduced from 500 gpm to 
around 370 gpm. This reduces the full speed brake horsepower of the lead 
pump by over 9 BHP, while increasing the average variable speed drive ef­
ficiency of both the lead and second pump while reducing the volume of 
water being dumped back to the reservoir.

Assuming that 500 gpm meets the total demand 90% of the time and 370 
gpm meets demand 60% of the time, the average input horsepower savings 
will be almost 13%, saving 26,050 kwh (worth $1,250) in a 326-day operat­
ing year.

Capital Cost Measures ...

All savings are based upon a current cost of 4.8«f per kwh.
1. Replace Val Vista Raw Water Agitation Pump

The agitation of the Val Vista raw water suction well can be accom­
plished with low pressure air rather than high pressure water, by instal­
ling a 15 horsepower blower to deliver approximately 250 cfm at 9 psi 
through the existing distribution piping with appropriate revisions. 
This would replace the 125 horsepower pump currently in use.

During the 326-day base year, the agitation pump used 713,700 kwh, 
whereas the blower would use approximately 95,000 saving 618,700 kwh.
worth $29,698.

Estimated installation costs are:
Blower with appurtenances $16,500
15 x 10 blower house on slab 4,000
Piping and orifice revisions 3,300

TOTAL $23,800
Simple payback would be 0.8 years.

2. Replace Deer Valley Raw Water Agitation Pumps

29 -



This measures is essentially the same as No. 1 above. In a 221-day 
operating year, the 15 horsepower low pressure air system would use 
64,400 kwh, compared to 395,677 kwh currently consumed by the two 50 
horsepower pumps. The 331,277 kwh savings would be worth $15,900, 
recovering the $23,800 investment in 1.5 years.
3. Replace the Impeller in Squaw Peak Raw Water Pump No. 12

Replacing the worn 27-1/2 inch impeller with a new 27-5/8-inch impel­
ler would increase the flow capability from 14,600 gpm to 16,500 gpm at 
69 feet TDH. Brake horsepower would increase from 301.1 to 334.3, uti­
lizing the service factor of the motor to quite an extent (confirmation 
of the service factor is recommended). Base year savings would be 39,710 
kwh, worth $1,906.

The estimated cost would be $8,000, with a simple payback of 4.2 
years. Note: this measure is only cost-effective if Low Cost Measure 
No. 1 for Squaw Peak is not implemented.
4. Replace the Impeller in Squaw Peak Raw Water Pump No. 9

Replacing the 17-13/16 Inch impeller with an 18-1/2 inch would in­
crease the flow capability from 6,350 gpm to 7,500 gpm at 69 feet TDH. 
Brake horsepower would increase from 135.6 to 152.0, utilizing the ser­
vice factor of the motor, and improving pump efficiency to approximately 
86.0%. Base year savings would be 28,850 kwh, worth $1,385.

The estimated cost would be $6,000, with a simple payback of 4.3 
years. Note: this measure is only cost-effective if Low Cost Measure 
No. 1 for Squaw Peak is not implemented.
5. Replace the Impeller in Squaw Peak Raw Water Pump No. 8

Replacing the 17-13/16 inch impeller with an 18-1/2 inch would in­
crease the flow capability from 6,350 gpm to 7,500 gpm at 69 feet TDH. 
Brake horsepower would increase from 137.4 to 152.0, utilizing the ser­
vice factor of the motor, and improving pump efficiency to approximately 
86.0%. Base year savings would be 15,900 kwh, worth $763.

The estimated cost would be $6,000 with a simple payback of 7.9 
years. Note: this measure is only cost-effective if Low Cost Measure 
No. 1 for Squaw Peak is not implemented.
6. Replace the Impeller in One Val Vista 40 MGD Raw Water Pump

- 30 -



Replacing the 22-1/16 inch impeller with a 23-9/16 inch in any of the 
AO MGD pumps, and then using that pump as the lead pump would increase 
the flow capability from 26,500 gpm to 31,000 gpm at 57 feet TDH. Brake 
horsepower would increase from 4A0.0 to 505.9 utilizing the service fac­
tor of the motor. Base year savings would be 25,000 kwh, $1,200. The 
cost would be approximately $14,000 with a simple payback of 11.7 years.

Other Measures Considered

1. Raw Water Pump Variable Speed Drives
System-wide, there are a total of 30 raw water pumps providing 30 in­

crements of pumping capacity. The function of variable speed drives is 
to provide capacity increments for a single pump. Because of the system 
increments available, variable speed drives would be misapplied, and are 
therefore not recommended.
2. Power Factor Correction

The Salt River Project electric rate schedule E-35 calls for power 
factor penalties when overall power factor falls below 85% lagging. Exa­
mination of the bills for the four plants during the base periods shows 
no month for which a penalty was imposed. Therefore, power factor is not 
a problem and no correction is needed.
3. Demand Charge Avoidance

The monthly demand charge at each plant is based upon the highest 
peak demand recorded during the billing period. It is therefore impor­
tant to maintain an awareness of the demand meter read dates and, when­
ever possible, to avoid incurring unnecessary peak demands.

As an example, the Val Vista Plant was shut down continuously from 
October 1, 1981 to November 9, 1981. The billing history indicates that 
the meter was read on November 10, 1981 and that the peak demand in the 
period from October 9 to November 10 was 800 kw. Raw water pumps 1 and 3 
were run on November 9 and 10, and presumably other equipment such as 
floe drives, etc. , were run as well. If this startup could have been 
delayed until the 11th, most of the 800 kw peak demand for that period 
would have been avoided, saving 99 cents per kw, or almost $800.

31



This awareness is even more important in the period from May to 
October, when demand charge rates are doubled.

Total Energy Cost Reduction for Pumping

Total Energy Reduction for Pumping = 1,446,327 KWH/YR
Total Energy Cost Reduction @ 4.8^/KWH = $69,424/YR

- 32 -



CHAPTER 4:
ENERGY COST REDUCTION - TREATMENT PROCESS

Introduction

Water treatment plants basically are layed out per figure 5. Raw water 
is pumped from the river or canal to the inlet of grit chambers where 
larger particles are removed. From this point the water flows through 
the chemical feed area where alum, lime, chlorine and activated carbon 
are supplied in varying quantities depending on the pH, turbidity, taste 
and smell of the flow. Some plants also use copper sulfate as an algi- 
cide and polymero as coagulant aids for improving the turbidity removal 
process with alum.

Alum (insoluble aluminum hydroxide) is used as a coagulant to form 
floe. Slow agitation in the flocculation basins cause these floe parti­
cles to collect the turbidity particles which grow to a settleable size 
and precipitate out of the water in the sedimentation basins.

Lime is added to control pH (acidity or alkalinity) when the sample 
is taken and pH is found to be low, hydrated lime is added to increase 
the pH to a more alkaline condition, thus minimizing corrosion in the 
distribution system.

Chlorine is added for disinfection. This is one of the most impor­
tant process in water treatment as it kills disease producing organisms 
which may be present in the raw water.

Activated Carbon is added to reduce unacceptable tastes and odors not 
controlled by chlorine. These tastes and odors are the result of decay 
and decomposition of vegetation and other organic compounds which occur 
after heavy rains wash the land surface.

- 33 -



//

INLET box

GBIT CHAMOEBS

TRANSITION CHANNEL
PARSHALL FLUME

CHEMICAL FEED CHANNEL
FLOCCULATION OASINS

FLASH
MIXERS'.

\\ DISTRIBUTION 
|1 CHANNELS

SEDIMENTATION OASINS

SEDIMENTATION OASlN 
EFFLUENT WEIRS AND 
COLLECTION CHANNELFLOW

FLOW WASH WATER SUPPLY 
TANK

TRANSITION CHANNEL AND 
FILTER DISTRIBUTION OOX

BACKWASH WASTE 
CHANNEL AND 
DISCHARGE PIPE 

■v (GOTH SIDES)

UILDING
AND ADMINISTRATION
OFFICES

PLANT OUTFALL BOX 
WITH OVERFLOW 
WEIR __ _ _ _ _ _ _ _ —

TO WASTE

FIGURE — 5 
BASIC LAYOUT OF A 

WATER TREATMENT PLANT

34



From the flash mixers and flocculation basins, the water flows to the 
sedimentation basins where the entrained suspended matter is allowed to 
settle by gravity. Detention time is about four hours. From here the 
water moves to the filter basins which remove those impurities that are 
not removed in the settling process. These filters are backwashed 
periodically to insure their effectiveness.

Both raw water and finished water are tested continuously by the lab 
chemists to assure a safe and potable water supply. The tests consist of 
chemical and bacteriological analysis.

The finished water then flows to reservoirs and from there to the 
distribution system either by gravity or booster pumps.

Typical Water Analysis

The City of Phoenix water supply is a combination of surface water from 
the Salt and Verde Rivers and Ground water developed by deep wells.

The primary source of supply is surface water from the Salt and Verde 
Rivers. This water is processed in the four water treatment plants oper­
ated by the City of Phoenix. The Deer Valley and Squaw Peak Plants are 
located on the Arizona Canal, the Val Vista Plant on the Southern Canal, 
while the Verde Plant is located at the confluence of the Salt and Verde 
Rivers. The additional sources of surface water are derived from the op­
eration of an infiltration gallery and 14 shallow wells along the Verde 
River channel, and the 114 deep wells in Deer Valley, Paradise Valley and 
the Scottsdale area as mentioned.

The water chemistry data secured from representative sample points 
throughout the distribution grid is tabulated below. This data was 
secured from the 75 representative sampling points of the Phoenix water 
system grid. The range shown reflects the varying chemical make-up as 
influenced by the percentage of surface and ground water at various 
points in the grid and the varying chemical make-up of ground water 
aquifers. The actual analysis constantly varies depending on the ration 
of surface and ground water being utilized and seasonal variations of 
surface water chemistry.

- 35



Table 15 — Annual Distribution System Chemical Analysis

Samples taken during 1981 
Concentration in parts per million

Average
pH..................... 7.8 .............  7.4
......... .........
Alkalinity (Total). ...106 ...... ...... 82
Hardness........ ...158 ...... ...... 72
T nfa1 Solids ...333 ...... ..... 199
Fluoride*......... ...... 0.23.
Tr on............... ... 0.02...... ......  0
Nitrate as (N).... ••••••• 0•01•
Sodinm ... 44 ...... ...... 15
Sulfate............ ... 52 ...... ...... 9

Range
..-......... 8.4
..-......... 445
..-.........  254
..-.......... 450
..-......... 1270

0.58
..-......... 0.14

12
..-.........  207
..-......... 151

*Naturally occuring fluorides with no additional fluorides.

Energy Usage

The treatment system is analyzed here from the standpoint of chemical 
consumption as compared to energy consumption. Chemical consumption, 
although not specifically energy related, contributes greatly to the 
water treatment plants operational costs.

Table 16 — Power Consumption and Chemical Costs for Water Plants

Water Plant

Power
Con­

sumption*
(kwh)

Total 
Water 
Pumped 
in the 
System 
(MG)

Cost
of Power
Per MG 
Pumped

Total 
Chemi­

cal Cost**

Chemi­
cal Cost/ 

MG

Total
Chemical
and
Power
Cost
MG

Deer Valley 2,264,990 13,878 $ 7.83 $206,600 $14.88 $22.71
Val-Vista 6,067,176 18,892 $15.41 $286,407 $15.16 $30.57
Verde 2,574,961 9,018 $13.71 $101,118 $11.21 $24.92
Squaw Peak 7,250,421 22,040 $15.79 $304,198 $13.80 $29.59

18,157,548 63,828 $898,323

- 36 -



* For base year
+ Based on A.Sj'/kwh power cost
**Chemical costs based on the following unit prices:

chlorine
alum
copper sulfate 
activated carbon 
lime
floe aid 
filter aid

$231.81/ton 
j>144/ton
$932/ton 
$530/ton
$67,59/ton 
$0.4492/lb 
$0.7615/lb

Low Cost/No Costs ECM's

1. Optimization of Alum Dosages Using Zeta Potential Meter
In 1981, the four water plants spent 74 precent of their chemical 

budget on alum amounting to $662,560. The average alum dosage was 17.3 
ppm. Figure 6 shows a graphical summary of variations in average monthly 
alum dosages along with turbidity during 1981. At the present time all 
four plants are using jar tests for deciding alum dosages. Jar tests 
although quite popular in the water industry have certain limitations, 
namely:

a) Long set-up time and testing time (about 2 hours).
b) Coagulant dosage arrived at using jar tests is generally not op­

timal.
Zeta potential meter can provide a very fast response (5-10 minutes) 

to changing water conditions and also provides a much more optimal coagu­
lant dosage. Experience at several plants has indicated that use of zeta 